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«avanus. FCC RF Test Report

Report No. : FG630110-01B

Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage -

(°C) (Volt) Deviation Result

(ppm)

50 Normal Voltage 0.0002

40 Normal Voltage 0.0002

30 Normal Voltage 0.0000

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0002

0 Normal Voltage 0.0097
PASS

-10 Normal Voltage 0.0090

-20 Normal Voltage 0.0095

-30 Normal Voltage 0.0093

20 Maximum Voltage 0.0001

20 Normal Voltage 0.0000

20 Battery End Point 0.0093

Note:

1. Normal Voltage = 4.0V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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FAX : 886-3-328-4978

Page Number




SPORTON LAB. FCC RF Test Report Report NO. H FG630110'01 B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.29 4.70 5.65 5.68
Middle CH 3.88 5.01 5.28 5.86 PASS
Highest CH 4.41 4.75 5.10 5.80
SPORTON INTERNATIONAL INC. Page Number 1 A12-10f 28
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«auanas.  FCC RF Test Report Report No. : FG630110-01B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.26 1.27 3.02 3.03 | 495 | 485 9.77 9.63 - - - -

Middle CH 1.26 1.26 3.02 299 | 490 4.90 9.91 9.79 - - - -

Highest CH 1.25 1.23 3.05 3.02 | 4.97 4.94 9.73 9.83 - - - -

SPORTON INTERNATIONAL INC. Page Number 1 A12-4 of 28
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SPORTON LAB.

FCC RF Test Report Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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«auanas.  FCC RF Test Report Report No. : FG630110-01B

LTE Band 12
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM
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trum |V |V
Ref Level 20.00 GBm  Offset 11,40 0 w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,40 0F w RBW 100 kHz
o Att 0de s 19 us w VBW 300 kHz  Mode Auto FFT o Att 30dB  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max k Max
Micil 13.64 div| [CHTEN] 1391 divi|
71210100 Mtz g 712.08100 Mz
= nda 26.00 de| e nds 26.00 U8
- Vi B 4.965000000 MHzZ| i . P\ e s AN AT o 1.935000000 MHZ|
X Q factor 14034 f = 2 Q factol 144.3
0 0
-10 df -10d
20 d 20 d ;
| 7 ol s
-30 48—t % = 7 Sy =
FyS AV b7 v
40 d
50 df 50
60 -0
GF 713.5 MHz 1001 pts Span 10.0 MHz GF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result
M1 ] 1 712.181 MHz 14.64 dBm ndB down 4.965 MHz ML 712.081 MHz 13,98 dam ndB down 4,935 MHz
T = 711.042 MKz -11.45 dém ndg 26.00 d8 T [ 1 711.032 MKz -12.04 d8m ndg 26.00 dB
T2 1 716.007 MHz -11.45 dBm Q factor 143.4 T2 1 715.968 MHz -11.67 dBm Q factor 1443 ||

)i ] C g ) P
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz /

16QAM

pectrury ka
00 GBm _ Offset 11.40 0B w RBW 300 khz Ref Level 30.00 GBm_ Offset 11.40 0B w RBW 300 khz
30de  SWT  12.6us w VBW 1MHz Mode Auto FFT o Att 30de  SWT  12.6us w VBW 1MHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Fk Max
Mifil 17.42 dh| Mifl 18.11 dim|
704.5000 MHz X 7015420 MHzZ
20 20
26.00 u8| — nds 26.00 d8|
S 9,776000000 MHZ " Viver 0.630000000 MHz|
04 ¢ 104 \ a
2.1 Q factor 72.8]
/ J \
od 4 0 ¢
" /] Y
-10 y -10 -
/ \
/ / \
20d ;. " 20 d + t
/ T, o v, N A N A
-30 dBm =t - T = -
40
50 df -50
60 d -60
GF 704.0 MHz 1001 pts Span 20.0 MHz GF 704.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result
M 1 704.5 MHz 17,42 dém ndB down 9.77 MHz M 1 701.542 MH2z 18.11 d8m nde down 9.63 MHz
1 | 699.185 MHz | -8.98 dBm ndg 26.00 dB 1 | 699.205 MHz -8.35 dam ndg 26.00 dB
T2 1 708.955 MHz -8.57 dBm Q factor T2 1 708.835 MHz -8,13 d8m Q factor 2.8 ||
- Y
)\ ] [

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

—
7 pe i
Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz
jo Att 30dB  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT jo Att 30de  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
Milil 15.79 dbm| MiLil 14.80 dim|
70591680 MHz| - 704.7420 MHz|
26.00 d8| nds 26.00 de|
! 9100 00 MHz| T g, 79001 00 MHz|
Fon 9.910000000 MHz - 0000000 MH
/ 71.6) Q factor \ 72.0]
/
0di 4 0 T
-10 -10 =
\
20 df 20 df 1
~ RO &
| a6 ami e - - s Ap-dEml
-40 -40
50 df 50 di
-60 di -60
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |_Funetion | Function Result
M1 1 709.918 MHz 15.79 dém ndB down 9.91 MHz M1 1 704.743 MH2 14.80 dBm nde down 9.79 MHz
71 1 1 702.665 MHz _ -9.78 dBm nds 26.00 d8 T1 | 1 702.525 MHz -11.04 dBm nds 26.00 dB
T2 1 712.575 MHz -9,93 dém Q factor 716 T2 1 712.315 MHz -10.28 dém Q factor 72.0 ||
)i [

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11.40 OB w RBW 300 kHz
Att

trur

0 cem  Offset 11.40 0B w RBW 300 kHz

Ref Level
e 30de SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att a0de SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max k Max
MILi] 1554 divm] miLil 14.67 divim
713.0780 MHz X 71,9390 MHz|
b _nda 26.00 48| b nds 26.00 8|
o T A Vg - ] e 9,780000000 MHZ| i ity |, T e 9.830000000 MHZ|
] Q factor \ 70.4} Q factor 72.4
0 T - 0
] 2
104 | -10d
/ \
20 d 20 d
/ \
a6 gt ~e L ANV ] (AR,
w 7 -, N,
-<40d -40 di
S0d 50
-0 60
GF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value I Y-value | Function | Function Result | Type | Ref | Tre | X-value ] Y-value | Function | Function Result
M1 J=t 713.078 MHz 15.54 dBm ndB down 9.73 MHz ML 1 711.939 MHz 14,67 dam ndB down 9.83 MHz
T [ 1 706.165 MKz -11.37 dBm ndg 26.00 d8 T [ 1 706.125 MHz 11,90 d8m ndg 26.00 dB
T2 1 715.895 MHz -10.24 d8m Q factor 733 || T2 1 715.955 MHz -11,54 dBm Q factor 72.4
) ) )
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«auanas.  FCC RF Test Report Report No. : FG630110-01B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM

Lowest CH 1.10 1.09 2.72 2.70 | 4.48 4.49 8.95 8.87 - - - -

Middle CH 1.10 1.10 2.71 270 | 448 4.49 8.99 8.99 - - - -

Highest CH 1.08 1.10 2.73 272 | 4.47 4.50 8.99 9.01 - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

= -
|V | v
00 GBm  Offset 11.40 0B w RBW 30 kHz Ref Level 30.00 cbm  Offset 11.40 0B w RBW 30 khz
30de SWT  63.2us  VBW 100kHz  Mode Auto FFT o Att 30de SWT  63.2us @ VBW 100 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Fk Max
Mifil 5.77 dbm)| Milil
69969440 MHz, 0 6949,30950 MHz
Oce Bw 1.099300699 MHz v 1.0937062
W04 — 104 PP | PPy, Y sl
I i v
0d s 0
/
-10 -10 m
204 : 20d
/
i
50d 50 d
60 60
GF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result |
M. 1 699.6944 MHz M 1 699.3895 MHz 14,35 dBm
Tif | 1 599.14336 MKz _ 7.47 dBm Oce Bw 1.099300699 MH2 Tl | 9 599.15455 MHz 5.12 dém Oce Bw 1.093706294 MH2
T2 1 700.24266 MHz .64 dém T2 1 700.24825 MHz 5.39 d8m |
m ' T
)\ ] Bl

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrun
Ref Level 30.00 dBm Offset 11.40 db w RBW 30 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 30 kHz
b Att 30d8  SWT 63.2 us w VBW 100 kHz Mode Auto FFT jo Att 30dé  SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@15k Max [@1°k Max
MiE] 1407 dim| [IETEN] 1306 dim|
N 7.0 o
Occ Bw 1.096 ™ Oc v
o - heman : i K wnn AN
od . 0
-10 N -10 dB
20 df 20 d 7 ¥
-~ \ ~ \
AT S 20 A~
40 -40
50 df 50 di
-60 di -60
CF 707.5 MHz 1001 pts Szal\ 2.8 MHz CF 707.5 MHz 1001 EIS SEMI 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707 2 MHz 14,87 dém M1 1 707.1587 MHz 13.86 dBm
71 1 1 706.94895 MHz _ 8.53 dBm Occ Bw 1.096503497 MH2 T1 | 1 706.95175 MHz 6.24 dBm Occ Bw 1.096503497 MH2
T2 1 708.04545 MHz 8.95 dém T2 1 708.04825 MHz 6.58 dBm |
" T
] [

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

\'v \'v
RefLevel 30.00 ém  Offset 11.40 06 w RBW 30 kHz RefLevel 30.00 bm  Offset 11.40 0B w RBW 30 khz
jo Att 30d8  SWT 63.2 ys w VBW 100 kHz Mode Auto FFT fo Att 30de SWT 63.2 us » VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
| [ 14.74 divm| Ml 14.56 dim]
71542000 MHzZ| 715,19:70 MMz
2 2
0 I e 1.082517483 Mz 0 7 1.096503497 Wik
g A e - e e At VA
10 i Y 10 i -
0 0 4 x
/ : \
-10 df - Y -10 df
20 d - e 20 d - -
oo = = o o
30 S 3 % - -
40 d 40 d
50d 50 d
-60 -60
CF 715.0 MHz 1001 pts Span 2.8 MHz CF 715.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
ML J= 715.4203 MHz 14.74 dBm ML 1 715.1937 MHz 14,56 dBm
1] 1 714.75734 MHz 7.95 dBm Occ Bw 1.082517483 MHz T1 [ 2 714.75455 MHz 5.15 dém Occ Bw 1.096503497 MHz
T2 1 715.83986 MHz 8.61 dbm T2 1 715.85105 MHz 6.25 dbm |

] I =
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«auanas.  FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

e
R Offset 11.40 db w» RBW 100 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 100 kHz
b Al SWT 19 ps w» VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
mifil 16.606 dbm] M 16,001 dBm)|
" 70042000 Mz o 70130920 MHZ|
20 20 1 s
= ) . OccBw 2,721278721 MHz > Occ Bgv_ . 2,703296703 MHz|
0d8 = ha 10 d = ' 1
{ \ \
od 0 B
\
-10 / -10 )
20 7 20 Y
2 oo Y b A g \
<0 o= Ay = VA Vo
40 -40
50d 50 d
-60 di -60
CF 700.5 MHz 1001 pts SEBH 6.0 MHz CF 700.5 MHz 1001 EIS SEMI 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Funetion | Function Result |
M. 1 700.4281 MHz 16.66 dBm M 1 701.3032 MHz 16.00 dBm
71 | 1 599.14535 MHz _ 10.15 dBm Occ Bw 2.721278721 MH2 T1 | 1 699.15135 MHz 9.32 dém Occ Bw 2.703296703 MHz |
T2 1 701.86663 MHz G9.44 dBm T2 1 701.85465 MHz 9,80 deém

JU J Bl

mw (")

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

o
Pe | v
Ref Level 30.00 GBm _ Offset 11.40 0b w RBW 100 khz Ref Level 30.00 GBm _ Offset 11.40 0b w RBW 100 khz
o Att a0de SWT 19us @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 1945 = VBW 300 %Hz  Mode Auta FFT
SGL Count 100/100 SGL Count 180/100
@15k Max [@1Fk Max
M 17.90 dbm| ML 15.53 abm|
A 70051300 MHZ| o 70053100 MHZ]
2.709290709 MHz| 2.697302
104 10 d
\ \
/ \
0 - L 0
-10 -10
20d 20d
ayaiall b \
A gl S a2 =17
-40 -40
50 d 50d
40 d 60
GF 707.5 MHz 1001 pts Span 6.0 MHZ CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 708.513 MHz 17.30 dBém M1 1 708.531 MH2 15.53 dBm
T | 1 706.14535 MHz 9,84 dBim Occ Bw 2.709290709 MHz Tl | 1 705.15135 MKz 9.60 dém Oce Bw 2.697302607 MH2
T2 1 708,85465 MHz 10.35 dBm T2 1 708.84865 MHz 9.53 dBm |
- v
] ] =

n 1 (")

Highest Channel / 3MHz / QPSK

trum k2 2
Ref Level 30.00 GBm  Offset 11.40 0 w RBW 100 kHz Ref Level 20.00 Bm  Offset 11.40 OB w RBW 100 kHz
o Att 30de  SWT 19 45 @ VBW 300 kHz  Mode Auto FFT o At 30d8 SWT 19 us @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 180/100
@17k Max k Max
Micil 16,04 divm| SHTEN] 15,77 divm|
a0 " 71550100 MHz a1 719,40910 MHz
o 2.733266733 MHz 2.715284715 MHz
10 10 -
\
0ds 0
-10d -10
20 d — - 20 d -
="V "N\~ T PLE = g e 2 [
-30 -30 ~
-<40d -40 di
50 df 50
60 0
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | | Function Result |
ML -1 715.501 MHz 18.04 dBm ML 11 713.4001 MHz
il | 4 713.12138 MHz 10.38 dBm Occ Bw 2.733266733 MH2 T1 | 713.13936 MRz 2.715284715 MH2
T2 1 715.85465 MHz 10.70 dBm T2 1 715.85465 MHz 9.34 dam )

N ) [

) W

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o
e [ ]
00 gBm  Offset 11.40 dB w RBW 100 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 100 kHz
30dB  SWT 19 ps w VBW 300 kHz  Mode Auto FFT jo Att 30de  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
mifil 15.69 divm| M1l 15.00 didm)|
2 3 702 38900 MHz a 700 95100 MHz
é Bw 3.475524476 MHz| - 3.485514486 MHz|
[ ek VAVAAE VA o | A= 71 ot ! a
10 di b N J b Sate 10 di ol A
T { ]
/ /
0d : : 0 B
/ \ |
-10 ‘/ - -10
20 di \ 20 d
\ Vo Y
A o s A A Y
50 o 50 d
-60 di -60
CF 701.5 MHz 1001 pts BEen 10.0 MHz CF 701.5 MHz 1001 EIS Egan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M. 1 702.389 MHz 15,69 dBém M 1 700.981 MHz 15.00 dBm
71 | 1 599.26224 MHz _ 8.55 dBm Occ Bw 4.475524476 MH2 T1 | 1 699.25225 MHz 8.75 dBm Occ Bw 4.485514486 MH2
T2 1 03.73776 MHz 9,18 dBm T2 1 703.73776 MHz 8.58 dBm |

)

Middle Channel / 5MHz / QPSK

o
Pe |V
Ref Level 30.00 dBm Offset 11.40 db w RBW 100 kHz Ref Level 30.00 dBm Offset 11.40 dBb w RBW 100 kHz
jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT jo Att 30dé  SWT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
MiLi] 14.60 dim| Mif] 14.22 dim]
X 70623100 MHz 70790000 MHz
20 20 T &
= . 3.475524476 MHz Y OccBw 3485514386 MHz
NAT Sy i v\ _— -
10 d = 10di XA ”
\l \
od \\ 0
.10 \\ 10 dBrr
\
20 . 20 d £
0 .>( 3 la v‘\."/‘
AQSBm S o 30, d8m e e ]
-40 -40
50 df 50 di
-60 di -60
CF 707.5 MHz 1001 pts BEnn 10.0 MHz CF 707.5 MHz 1001 EIS ﬁgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 706 14,68 dBém M1 1 707.96 MHz 14.22 dem
71 1 1 705.25225 MHz _ 10.36 dBm Occ Bw 4.475524476 MH2 T1 | 1 705.25225 MHz Occ Bw 4.485514486 MH2
T2 1 709.72777 MHz 10.11 dém T2 1 709.73776 MHz 8.62 dém
m ) Y

.

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(7 trum | =)
Ref Level 30.00 GBm  Offset 11.40 0 w RBW 100 kHz Ref Level 20.00 GBm  Offset 11.40 0F w RBW 100 kHz
o Att a0de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT o Att a0de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max k Max
Micil 14.0a dim| SHEN] 13,54 dim|
a0 713.01000 M a0 713.15000 MHz
oec 4.465533466 MHz] A Occ 4.495504496 MHz|
% e NP AN 0 o L P RN . EVNY Y
/ { \
[
0 0 1
/ 7
N / . /
10 -10 1
\ /
20 d f } 20 d . -
J \ / \
2 — -30 - - e
= N A et N
-40 df
-50 50
-0 60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
M1 I 1 713.01 MHz 14,83 dBm ML 1 713.15 MHz 14,54 dam
T = 711.27223 MHz 8.68 dBm Occ Bw 4.465534466 MHz T1 | 3 711.25225 MHz 9.72 dBm Oce Bw 4.495504496 MHz
T2 1 715.73776 MHz .45 dBm | T2 1 715.74775 MHz §.20 dem |
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

s
Offset 11.40 di w RBW 300 kMz Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz
SWT 12.6 us » VBW 1 MHz Mode Auto FFT jo Att 30de  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
MiE] 16.4: dbm) Milil 15.00 dbm)|
02,7210 MHz on . 709.9210 MHZ
e 5 ) Occ Bw 8,951048951 MHz - B8.871128871 MHz|
ROV g D] P -l 2
10d8 = 10 di \/
\ \-
od + v 0
I \
-10 T ‘\ -10 dBm
J \
20 df 20 d
/ ]
: i J - 2
50d 50 d
-60 df -60
CF 704.0 MHz 1001 pts BEun 20.0 MHz CF 704.0 MHz 1001 EIS EEEI\ 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M. 1 702.721 MHz 16,43 dBm M 1 703.421 MH2z 15.80 dBm
71 | 1 699.5245 MHz 9.23 dBm Occ Bw 8.951048951 MH2 T1 | 1 699.5445 MHz 8,28 dBm Occ Bw 8.871128871 MH2
T2 1 708.4755 MHz 9,53 dém T2 1 708.4156 MHz 8,97 dém J
" ) w 1
)\ ] w [ W

Middle Channel / 10MHz / 16QAM

(Spsitrom | =)
Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz
j= Att 30dé  SWT 12.6 us » VBW 1MHz Mode Auto FFT jo Att 30dé  SWT 12.6 ys » VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Fk Max
Milil 63 divm)| [IETEN] 15.23 dim|
o 705.8620 MHz A 705,420 MHz
SN Oce Bw £.991008991 MHz 8.991008991 MHz
10 d — - 10 df
’/ \
0 d 0
[ |
-10 - -10 dBrm o
/ \
20 df .‘ 20 df T
o, T i A el A A o ; d
40 -40
50 df 50 di
-60 di -60
CF 707.5 MHz 1001 pts BEQII 20.0 MHz CF 707.5 MHz 1001 pts Egan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 705.862 MHz 15,63 dBém M1 1 705.342 MH2 15.23 dBm
71 | 1 702.9845 MHz 10.43 dBm Occ Bw £.991008991 MH2 T1 | 1 702.9845 MHz 9.19 dBm Occ Bw 8.991008991 MH2
T2 1 711.9755 MHz 9,39 dém T2 1 711.9755 MHz 9.82 dBm
T ] () JU J Bl

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

(=)
trum =) &
Ref Level 30.00 GBm  Offset 11,40 B w RBW 300 kHz Ref Level Offset 11,40 & w RBW 300 kHz
lo Att 30de SWT  12.6us @ VBW 1MHz Mode Auta FFT o At SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max k Max
Micil 16.75 divm)| MILL] 154 divm|
o " 719.7370 MHz| - 7 10,6000 MHzZ
OcpBY £.991008991 MHz - Y Oce B 0.01098901 1 MHz|
v s st — ’ 0 A
10 d8 10 d& - 4
0 - 0 /
(
-10 df -10 df &
T \ \
i ! i \
20 20
7 \
P Vatan i g 2 4 50 N N =
-<40d -40 di
S0d 50
60 60
GF 711.0 MHz 1001 pts Span 20.0 MHz GF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ) Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result |
ML -1 713.737 MHz 16.75 dem ML J=% 710.6 MHz 15,44 dam
il | 4 706.5045 MHz 9.57 dém Occ Bw 5.991008991 MH2 T1 B! 706.5045 MHz 8.76 dém Occ Bw 9.010989011 MH2
T2 1 715.4955 MHz 10.81 dém T2 1 715.5155 MHz 9,33 dem |

") )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

Conducted Band Edge

LTE Band 12 / 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum

Spectrum I

Ref Level 30.00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep
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30.000 MHz 690.000 MH2z | 100.000 kHz 621.55922 MHz -44.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 621.55922 MHz -58.13 dBm |
725,000 MHz | 1.000 GHz | 100.000 kHz | 834.20330 MHz 69 dBm | -44,60 dB 725,000 MHz | 1.000 GHz | 100.000 kHz | 950.96154 MHz | -58.03 dém |
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«avanus. FCC RF Test Report

Report No. : FG630110-01B

Frequency Stability
Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0030
40 Normal Voltage 0.0031
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0114
0 Normal Voltage 0.0021
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0122
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0112
20 Normal Voltage 0.0000
20 Battery End Point 0.0025
Note:
1. Normal Voltage = 4.0V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number : A12-28 of 28
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SPORTON LAB. FCC RF Test Report Report NO. H FG630110'01 B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.83 4.81 5.13 5.88
Middle CH 3.88 4.90 5.22 5.88 PASS
Highest CH 4.14 4.67 5.74 5.68
SPORTON INTERNATIONAL INC. Page Number : A17-1 of 17
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Report No. : FG630110-01B

] 1= Spectrur |7
Ref Level 30.00 cBm _ Offset 11.40 o& 00 GBm__ Offset 11,40 d&,
bo_att 30 d8 1 2ms @ RBW 10 MHz 30d8  AQT 2ms » RBW 10 MHz
@152 View [@15a View
o
\ ~
00 00
\
3
X \
\
1E T 1€
| A
| \
1 | \ i '\I‘
1E- l 1E T
{ {
‘l |
x \
i |
i { .
Er 709.0 MHz s Mean Pwr + 20.00 dB_ 5F 709.0 MHz e Mean Pwr + 20.00 dB_
y ive Distribution Function Samples: 130000 C y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 19% | ©0.1% | w©.019% | Mean | Peak | crest | 10% | 1% | 0.1% | 0.019% |
Trace 1 21,75 dém 25,61 dBém 3.86 d8 2.45 d8 3.68 d8 3.83 d8 3.86 d8 Trace 1 22,40 dém 27.83 dBm 5.43 d8 2.46 d8 4.23 d8 4.81 d8 5.19 g8
— v e
I J J J
Date: 14.MAY.2016 20.56.49 Date: 14.MAY.2016 20.5659
Spectrum Spectrum &
Ref Level 30.00 cBm  Offset 11.40 g& Ref Level 30.00 cém  Offset 11.40 d&
b Att 30d8  AQT 2ms @ RBW 10 MHz b _Att 30d8 AQT 2ms » RBW 10 MHz
@153 View [@15a View
0.1
00 -
\
1E- 1€ ;
i
\ \
1E !
{ 3
\ | N
1 |
i 5
\ i
\ |
- b X J 1 \ L
[cE7inomrz Mean Pwr + 20.00 dB 3F 710.0 MHz Mean Pwr
y ive Distribution Function Samples: C y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | ©8.a% | 0.01% | Mean | Peak | crest | 10% | 1% | ©0.a9% | 0.01% |
Trace 1 [ 2161 dém 2576 dBm 3.98 d8 2.58 d8 3.80 d8 3.88 dB 3.97 08 Trace 1 [ 2152 dém  27.41 dBm 5.49 d8 2.4 d8 4.26 d& 4.90 d8 5.30 08
] ] . l=—2 B
L J J J J
Date: 14.MAY.2016 20.57:11 Date. 14.MAY.2016 20.57:39
um = Spectrum =
Ref Level 30.00 cBm  Offset 11.40 d& Ref Level 30.00 cém  Offset 11.40 d&
b _att 30 d8 1 2ms @ RBW 10 MHz b _Att 30d8  AQT 2ms @ RBW 10 MHz
@152 View [@ 152 View
g S
~ |
0.1
00 00
.‘ Y
I " §
1
1E ‘ 1€ *
i
\
\ i
1E: 1E ‘\
|
3
1
CF 711.0 MHz - = Mean Pwr + 20.00 dB_ 3F 711.0 MHz = e Mean Pwr + 20.00 dB_
y i ion Function Samples: 130000 G y Ci ive Di ion Function Samples: 130000
Mean | Peak | crest | 10% | 1% | 0% | ©0.019% | Mean | peak | Crest | 10% | 1% | ©8a% | p0.01% |
Trace 1 [ 21.74 dém 25,98 dBm 4.24 08 2.64 48 4.06 d& 4.14 45 4.23 08 Trace 1 [ 22,29 dém  27.56 dBm 5.20 d8 2.55 db 4.12 d& 4.67 4B 5.10 08
f=—- ] e -, L
J J - J J
Date. 14.MAY.2016 20.57.52 Date. 14.MAY.2016 20.58.03

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

Page Number
FAX : 886-3-328-4978

: A17-2 of 17



«auanas.  FCC RF Test Report Report No. : FG630110-01B

LTE Band 17 / 10MHz / 16QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
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«auanas.  FCC RF Test Report Report No. : FG630110-01B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH - - - - 4.96 4.92 9.91 9.95 - - - -
Middle CH - - - - 485 | 4.99 9.89 9.85 - - - -
Highest CH - - - - 4.84 4.90 9.95 9.65 - - - -
SPORTON INTERNATIONAL INC. Page Number : A17-4 of 17
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«auanas.  FCC RF Test Report Report No. : FG630110-01B

LTE Band 17
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

(Soecmim ) (=)
Ref Level 30.00 GBm  Offset 11.40 0B w RBW 100 kHz Ref Level 30.00 GBm_ Offset 11.40 0B w RBW 100 kK=
o At a0ds SWT 19 us @ VBW 300 kHz  Mode Auto FFT o Att a0d8 SWT 1945 » VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
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Type | Ref | Tre | X-value 1) Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M. 1 705.211 MHz 16.07 d8m nde down 4,955 MHz M1 1 705.781 MHz 15.31 d8m nde down 4,915 MHz
1 1 704.032 MHz -10.00 d8m ndg 26.00 d8 T1 1 704.012 MHz -10.44 dBm ndg 26.00 d8
T2 1 708,988 MHz -9,74 dém Q factor 1423 T2 1 708.528 MHz ~10,70 dém Q factor 143.6
J ) L L J
Date. 14 MAY.2016 19.56.15 Dato. 14.MAY.2016 19.59.26
m i pectrun =
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CF 710.0 MHz 1001 pts Span 10.0 MHz GF 710.0 MHz 1001 pts Span 10.0 MHz
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Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre| X-value 1 Y-value | Function | Function Result
M1 1 710.38 MHz 15.50 d8m nde down 4.845 MHz M1 1 709.481 MHz 16.03 dBm nde down 4,985 MHz
T1 1 707.602 MHz -10.82 dBm ndg 26.00 d8 1 1 707.532 MHz -9.91 dam ndg 26.00 d8
T2 1 712.448 MHz -10,74 dém Q factor 146.6 T2 1 712.517 MHz -9.63 dém Q factor 1423 |
)8 ] RIS )8 L
Date. 14, MAY.2016 20.09.55 Date. 14.MAY.2016 20.10.05

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

v i ctrur =
Ref Level 30.00 GBm  Offset 11.40 b w RBW 100 kHz Ref Level 20.00 GBm  Offset 11,40 0B w RBW 100 kHz
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GF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
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Type | Ref | Tre| X-value [} Y-value | Function | Function Result | Type | Ref | Tre| X-value ] Y-value | Function | Function Result
M1 1 711.612 MHz 16.11 dm ndB down 4,835 MHz [ 1 713.87 MHz 15,61 dam ndé down 4,895 MHz
T1 1 711.112 MHz .63 dBm nds 26.00 d8 T1 1 711.072 MHz -10.24 daém ndB 26.00 d8
T2 1 715.948 MHz -9.94 dBm Q factor 147.2 T2 1 715.968 MHz -10.25 dem Q factor 1458
)\ THLIm we ) TEI e
Date: 14,MAY.2016 201225 Date. 14MAY.2016 20,1236
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v is. FCC RF Test Report Report No. : FG630110-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
| pectrum [
Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz Ref Level 30.00 dBm Offset 11.40 db w RBW 300 kHz
jo Att 30dB  SWT 126 us » VBW 1 MHz Mode Auto FFT jo Att 30dé  SWT 12.6 ys = VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@15k Max [@1Fk Max
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i3 26.00 de| 26.00 de|
9.91004 00 MHz| e 9,95 00 MHz|
i 3 9.910000000 MHz - 9.950000000 MHz
7 Q factor \ 71.5) Q factor 71.6)
f
0 } 0 .
Th E
-10 -10 J
/
J e /
7 - 2 =7
A\ AN hi
A% 5
40 40
-50 df 50 di
-60 di -60
e
CF 709.0 MHz 1001 pts BEQH 20.0 MHz CF 709.0 MHz 1001 EIS ﬁgan 20.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
1 709.859 MHz 17.60 d8m nde down 9.91 MHz 1 712.796 MHz 16.38 dBm nde down 9.95 MH2
T1 1 704.165 MHz -8.64 dBm ndg 26.00 dB T1 1 704.065 MHz -10.03 dBm nds 26.00 d8
T2 1 714.075 MHz -8.64 dém Q factor 716 T2 1 714.015 MHz -9.51 dém Q factor 71.6
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- I J L L )
Date. 14 MAY.2016 20.2305 Date. 14 MAY 2016 20.2315

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

.00 GBm__ Offset 11.40 0B w RBW 300 khz Ref Level 30.00 GBm _ Offset 11.40 0B w RBW 300 khz
30d8 SWT  12.6us @ VBW 1MHz Mode Auta FFT o Att 30d8 SWT  12.6us w VBW 1MHz Mode Auto FFT
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@15k Max [@1°k Max
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value |  Y-value | Function | Function Result |
1 713.077 MHz 17.37 dém 8 down 9.89 MHz | ML 1 710.779 MRz 17.50 dom ndB down 9.65 MHz
1 1 705.045 MHz _ -8.99 dam ndg 26.00 d8 1 1 705.165 MHz -8.51 dam ndg 26.00 dB
T2 1 714.935 MHz -8.75 dém Q factor 72.1 || T2 1 715.015 MHz -8,58 dém Q factor )
)| ] WML ) s e
Data. 14.MAY.2016 20.33.44 Date. 14.MAY.2016 20.33.55

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

) o
(Speirtm ] =) (Specrm ) =)
Ref Level 30.00 GBm  Offset 11.40 b w RBW 300 kHz Ref Level 30.00 GBm _ Offset 11.40 0B w RBW 300 khz
o Att 30d8 SWT  12.6us @ VBW 1MHz Mode Auto FFT o Att a0de SWT  12.6us w VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@37k Max (@37 Max
MLl 18,44 dim| M 16.60 dim|
M 7141570 MHz| % m 7096410 MHz|
0 B A 26.00 48| 0 26.00 dg|
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result | Type | Ref | Tre | X-value | Y-value |__Funetion | Function Result
ML 1 714.137 MHz 18,44 dBm ndB_down 9,95 MHz M 1 703,841 MHz 16.68 dBm ndB down 9.65 MHz
T1 1 706.005 MHz -7.35 dm nds 26.00 d8 1 1 706.165 MHz -8.99 dam ndg 26.00 d8
T2 1 715.955 MHz -7.56 dem Q factor 718 T2 1 715.815 MHz 10,20 dém Q factor 73.6
] T i B ] (1111
Date. 14 MAY.2016 20,3515 Date. 14.MAY.2016 20.35.25
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Occupied Bandwidth

Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH - - - - 4.49 4.47 8.99 8.97 - - - -
Middle CH - - - - 4.48 4.47 8.99 8.97 - - - -
Highest CH - - - - 4.47 4.49 9.03 9.01 - - - -
SPORTON INTERNATIONAL INC. Page Number 1 A17-7 of 17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L J

Date: 14 MAY.2016 19.58:16
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M: 1 704.542 MHz 15.51 d8m M1 1 706.72 MHz 15.63 dBm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date. 14 MAY 2016 20,0934
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80 dB 90 dB
90 d -90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz B665.42729 MHz -58.03 dém ~45.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 684.55772 MHz -57.91 dém -44.91 dB
725,000 MHz 1,000 GHz | 100,000 kHz 896.56503 MHz | -57.40 dBm -44,40 dB 725,000 MHz 1,000 GHz 100.000 kHz 879.80760 MHz | -57.58 dBm -44,5¢ dB
1,000 GHz 3.000 GHz 1.000 MHz 1,41615 GHz -45.85 dBm -32.85 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -45.09 dBm -33.09dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.99475 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.98675 GHz -41.95 dBm -28.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05574 GHz -41.83 dBm -28.83 de | 7.000 GHz 2,000 GHz 1.000 MHz 7.05924 GHz -41.80 dBm -28.80 de
T
( )i IRTIRIED W ( ) VHEIIINT W

Date 14.MAY 2016 20:11:00

Date: 14.MAY 2016 20:1154

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A17-14 of 17



SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band

17 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 14.MAY 2016 20:21:39

Date: 14.MAY 2016 20:22:33

rum N[ spectrn
Ref Level 0,00 dém Offset 11,40 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11,40 d8 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit frmr» PAES Limit fheck [T
10 dBHE—FPURIOUS LINE ABS PAES _10 ddHE—BPURIOUS LINE ABS PAKS
SPURI INE_ABE_ J SPURTOLS_LINE_ABE_ f
-40 dBr
T e T -
lr—v— -50 d8
70 dBy 70 dB
-30 dBr -30 dBr
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 382.09895 MHz -58.06 dBm -45.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 686.20690 MHz -58.01 dBm -45.01 dB
725,000 MHz 1,000 GHz | 100.000 kHz 992.71978 MHz | -57.49 dBm -44,49 dB 725,000 MHz 1,000 GHz 100,000 kHz 864.69780 MHz | -57.38 dBm -44.38 dB
1,000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.06 dBm -30.06 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.76 dBm -30.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -42.26 dBm -29.26 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99575 GHz -42.11 dBm -29.11 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.05824 GHz -41.83 dBm -28.83 de 7.000 GHz 2,000 GHz 1.000 MHz 7.05574 GHz -41.85 dBm -28.85 dé
Dig
[ N VHRLINIT W ( )i VINIIII

LTE Band

17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 14.MAY 2016 20:32:18

Date: 14.MAY 2016 20:33.13

sectrum un}l Spectrum
Ref Level 0,00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrr
Limit rtm:r.t PARS Limit rrwm
e BPURIOUS LINE ABS PAKS SOURIOUS |LINE ABS
-10 def—f! 4 - { - -
-30 dB
400l
B 1 N Bo—
-50 d8
-
70 dB
-390 dB
-90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 669.71514 MHz -57.87 dBm -44.87 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -58.05 dém -45.05 dB |
725,000 MHz 1,000 GHz | 100.000 kHz 898.48901 MHz | -57.36 dBm -44,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 998.21429 MHz | -57.37 dBm -44,37 d&
1,000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -42,42 dém = 2 db 1.000 GHz 3.000 GHz 1.000 MHz 1,40965 GHz -43.72 dBm -30.72 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -42.49 dBm 49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42,20 dBm -29.20 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.05324 GHz -41.80 dBm -28.80 d& 7.000 GHz 9,000 GHz 1.000 MHz 7.05274 GHz -41.60 dBm -28.60 dB
) L1000
( J{ LU )i -

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

LTE Band

17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Sp

rum

=
=y
Ref Level 0,00 dém Offset 11,40 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11,40 d8 Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit frmck PAkS Limit rtrwnrh
BPURIOUS LINE _ABS PAKS 10 ‘ﬁ!‘."" BPURIOUS LINE _ABS
-30 dBr
= -40 dBr A
. L
-50 d8
e
-70 dBi
90 dBr
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 666.74663 MHz -57.94 dBm -44.94 dB 30.000 MHz 690.000 MHz 100.000 kHz 687.85607 MHz -57.83 dBm -44.83 dB |
725,000 MHz 1,000 GHz | 100.000 kHz 869.09341 MHz | -57,57 dBm -44,57 dB 725,000 MHz 1,000 GHz 100.000 kHz 999,03946 MHz | -57.47 dém -44.47 dB
I 1,000 GHz 3.000 GHz | 1.000 MHz 1.41165 GHz -43.68 dBm -30.68 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.30 dBm -32.30 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.99425 GHz -42.15 dBm -29.15 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.99826 GHz | -42.19 dBm -29.19 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.05974 GHz -41.81 dBm -28.81 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.06623 GHz -41.63 dBm -28.63 dé
i
( N VHLLININ W ( )i
Date 14.MAY. 2016 20:34:49 Date: 14 MAY 2016 20:35.43
s rum 1
Ref Level 0,00 dém Offset 11,40 d8 Mode Auto Sweep Ref Level 0,00 dém Offset 11.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit "Lhm—» PARS Limit ft?wprl-
e BPURIOUS LINE ABS BABS Lpe SPURIOUS LINE ABS PABS
-10 def—f - - —= — [[f 1o dett—f* e = - -
TNE_ = LINE_ABE_
-20 dBr
-30 dB 30 dB
40 dB 40 d
i ! i —
-50 d -50 dB
e e
-70dB -70 dBm
a0de 3048
-90 dB -90d
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit I
30.000 MHz 690.000 MHz 100.000 kHz 671.36432 MHz -58.04 dBm -45.04 dB 30.000 MHz 690.000 MHz 100.000 kHz 380.44978 MHz -57.98 dBm -44.968 dB
725,000 MHz 1.000 GHz | 100.000 kHz 880.35714 MHz | -57.30 dém -44.30 dB 725,000 MHz | 1,000 GHz 100.000 kHz 800.68681 MHz | -57.45 dBm 44,45 dB
1,000 GHz 3.000 GHz | 1.000 MHz 1,41365 GHz -44.69 dBm -31.69 dB 1,000 GHz 3.000 GHz 1.000 MHz 1,41365 GHz -46.06 dém -33.06 dB |
3.000 GHz 7.000 GHz | 1.000 MHz 6.99975 GHz -42,27 dBm -29.27 d8 3.000 GHz 7.000 GHz | 1.000 MHz 6.99375 GHz | -41.8S dBm -28.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04974 GHz -41,78 dBm -28.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05224 GHz -41.73 dBm -28.73 dB
)i "VHRTINIe
[ X VTG & ( ) -

Date: 14.MAY 2016 20:45:29

Date: 14.MAY 2016 20:46:23

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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«avanus. FCC RF Test Report

Report No. : FG630110-01B

Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0115
40 Normal Voltage 0.0090
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0008
PASS
-10 Normal Voltage 0.0124
-20 Normal Voltage 0.0125
-30 Normal Voltage 0.0124
20 Maximum Voltage 0.0104
20 Normal Voltage 0.0000
20 Battery End Point 0.0031
Note:
1. Normal Voltage = 4.0V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number : A17-17 of 17
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BPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

Appendix B. Test Results of Radiated Test

ERP/ERIP

LTE Band 2 / 1.4MHz (Average)

RB Horizontal Vertical
Channel Mode =
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 3 1 18.63 0.0729 19.03 0.0800
Middle QPSK 3 1 18.95 0.0785 19.39 0.0869
Highest 3 1 17.99 0.0630 19.89 0.0975
Lowest 3 3 17.47 0.0558 18.01 0.0632
Middle 16QAM 3 3 18.00 0.0631 18.39 0.0690
Highest 3 3 18.52 0.0711 18.98 0.0791
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) [EIRP(dBm)| EIRP(W)
Lowest 1 8 18.73 0.0746 19.40 0.0871
Middle QPSK 1 8 19.01 0.0796 19.40 0.0871
Highest 1 8 19.36 0.0863 20.10 0.1023
Lowest 1 8 17.75 0.0596 18.29 0.0675
Middle 16QAM 1 8 17.97 0.0627 18.26 0.0670
Highest 1 8 18.36 0.0685 18.88 0.0773
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 12 19.04 0.0802 19.72 0.0938
Middle QPSK 1 12 19.57 0.0906 19.80 0.0955
Highest 1 12 19.51 0.0893 20.22 0.1052
Lowest 1 12 18.15 0.0653 18.78 0.0755
Middle 16QAM 1 12 19.57 0.0906 19.80 0.0955
Highest 1 12 18.74 0.0748 19.33 0.0857
Limit EIRP < 2W Result PASS
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i tas FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 25 19.07 0.0807 19.61 0.0914
Middle QPSK 1 25 19.29 0.0849 19.60 0.0912
Highest 1 25 19.54 0.0899 19.95 0.0989
Lowest 1 25 17.88 0.0614 18.18 0.0658
Middle 16QAM 1 25 18.17 0.0656 18.65 0.0733
Highest 1 25 18.14 0.0652 18.92 0.0780
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 37 19.10 0.0813 19.69 0.0931
Middle QPSK 1 37 19.38 0.0867 19.74 0.0942
Highest 1 37 19.41 0.0873 19.96 0.0991
Lowest 1 37 18.45 0.0700 19.06 0.0805
Middle 16QAM 1 37 18.61 0.0726 18.89 0.0774
Highest 1 37 18.68 0.0738 19.23 0.0838
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 49 19.28 0.0847 19.76 0.0946
Middle QPSK 1 49 19.42 0.0875 19.68 0.0929
Highest 1 49 19.44 0.0879 20.12 0.1028
Lowest 1 49 17.44 0.0555 18.09 0.0644
Middle 16QAM 1 49 18.38 0.0689 18.64 0.0731
Highest 1 49 18.60 0.0724 18.91 0.0778
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 3 0 19.08 0.0809 19.03 0.0800
Middle QPSK 3 0 19.80 0.0955 19.81 0.0957
Highest 3 0 20.26 0.1062 19.70 0.0933
Lowest 3 0 17.93 0.0621 18.08 0.0643
Middle 16QAM 3 0 18.97 0.0789 19.16 0.0824
Highest 3 0 19.38 0.0867 18.80 0.0759
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 8 19.14 0.0820 19.76 0.0946
Middle QPSK 1 8 19.94 0.0986 20.12 0.1028
Highest 1 8 20.22 0.1052 19.62 0.0916
Lowest 1 14 18.07 0.0641 18.30 0.0676
Middle 16QAM 1 14 18.58 0.0721 19.14 0.0820
Highest 1 14 19.18 0.0828 18.66 0.0735
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 12 19.59 0.0910 19.48 0.0887
Middle QPSK 1 12 20.45 0.1109 20.71 0.1178
Highest 1 12 20.29 0.1069 19.94 0.0986
Lowest 1 24 18.27 0.0671 18.72 0.0745
Middle 16QAM 1 24 18.85 0.0767 19.38 0.0867
Highest 1 24 19.01 0.0796 18.93 0.0782
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) [EIRP(dBm)| EIRP(W)
Lowest 1 25 19.52 0.0895 19.89 0.0975
Middle QPSK 1 25 19.92 0.0982 20.16 0.1038
Highest 1 25 19.73 0.0940 19.65 0.0923
Lowest 1 0 18.58 0.0721 18.74 0.0748
Middle 16QAM 1 0 18.65 0.0733 18.91 0.0778
Highest 1 0 18.66 0.0735 19.35 0.0861
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 37 19.82 0.0959 20.61 0.1151
Middle QPSK 1 37 20.46 0.1112 20.35 0.1084
Highest 1 37 19.96 0.0991 20.03 0.1007
Lowest 1 74 18.98 0.0791 19.98 0.0995
Middle 16QAM 1 74 18.66 0.0735 18.79 0.0757
Highest 1 74 19.05 0.0804 18.70 0.0741
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) [EIRP(dBm)| EIRP(W)
Lowest 1 49 19.93 0.0984 20.31 0.1074
Middle QPSK 1 49 20.11 0.1026 20.24 0.1057
Highest 1 49 20.38 0.1091 20.31 0.1074
Lowest 1 49 18.97 0.0789 19.33 0.0857
Middle 16QAM 1 49 18.88 0.0773 19.05 0.0804
Highest 1 49 19.58 0.0908 19.45 0.0881
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average)
RB Horizontal Vertical
Channel Mode n
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 3 1 16.70 0.0468 20.62 0.1153
Middle QPSK 3 1 17.29 0.0536 20.30 0.1072
Highest 3 1 17.03 0.0505 19.11 0.0815
Lowest 1 3 15.93 0.0392 19.82 0.0959
Middle 16QAM 1 3 15.99 0.0397 19.30 0.0851
Highest 1 3 15.98 0.0396 17.99 0.0630
Limit ERP <7W Result PASS
LTE Band 5 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 8 16.89 0.0489 20.62 0.1153
Middle QPSK 1 8 17.37 0.0546 20.24 0.1057
Highest 1 8 16.76 0.0474 19.00 0.0794
Lowest 1 8 15.83 0.0383 17.96 0.0625
Middle 16QAM 1 8 16.19 0.0416 18.83 0.0764
Highest 1 8 15.97 0.0395 18.06 0.0640
Limit ERP <7W Result PASS
LTE Band 5 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 17.12 0.0515 20.75 0.1189
Middle QPSK 1 12 17.22 0.0527 20.22 0.1052
Highest 1 12 17.08 0.0511 19.25 0.0841
Lowest 1 12 16.04 0.0402 19.96 0.0991
Middle 16QAM 1 12 16.55 0.0452 19.45 0.0881
Highest 1 12 16.14 0.0411 18.30 0.0676
Limit ERP <7W Result PASS
LTE Band 5 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 25 17.03 0.0505 20.56 0.1138
Middle QPSK 1 25 17.13 0.0516 20.15 0.1035
Highest 1 25 17.08 0.0511 19.50 0.0891
Lowest 1 25 16.13 0.0410 19.62 0.0916
Middle 16QAM 1 25 16.26 0.0423 19.16 0.0824
Highest 1 25 16.11 0.0408 18.51 0.0710
Limit ERP <7W Result PASS
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LTE Band 7 / 5MHz (Average)
RB Horizontal Vertical
Channel Mode n
Size | Offset | EIRP(dBm)| EIRP(W) [EIRP(dBm)| EIRP(W)
Lowest 1 12 16.66 0.0463 19.87 0.0971
Middle QPSK 1 12 15.61 0.0364 19.95 0.0989
Highest 1 12 16.11 0.0408 21.90 0.1549
Lowest 1 12 16.00 0.0398 19.21 0.0834
Middle 16QAM 1 12 14.73 0.0297 19.07 0.0807
Highest 1 12 15.46 0.0352 21.07 0.1279
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 25 16.67 0.0465 19.97 0.0993
Middle QPSK 1 25 15.76 0.0377 20.02 0.1005
Highest 1 25 16.13 0.0410 21.98 0.1578
Lowest 1 25 15.62 0.0365 18.98 0.0791
Middle 16QAM 1 25 14.65 0.0292 18.99 0.0793
Highest 1 25 14.94 0.0312 20.84 0.1213
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) [EIRP(dBm)| EIRP(W)
Lowest 1 37 16.87 0.0486 20.27 0.1064
Middle QPSK 1 37 15.84 0.0384 20.15 0.1035
Highest 1 37 16.36 0.0433 21.92 0.1556
Lowest 1 0 15.04 0.0319 18.02 0.0634
Middle 16QAM 1 0 14.51 0.0282 18.39 0.0690
Highest 1 0 15.21 0.0332 20.13 0.1030
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) |EIRP(dBm)| EIRP(W)
Lowest 1 49 17.28 0.0535 19.45 0.0881
Middle QPSK 1 49 16.75 0.0473 20.83 0.1211
Highest 1 49 16.34 0.0431 21.36 0.1368
Lowest 1 49 15.97 0.0395 18.42 0.0695
Middle 16QAM 1 49 15.53 0.0357 19.69 0.0931
Highest 1 49 15.38 0.0345 20.54 0.1132
Limit EIRP < 2W Result PASS
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LTE Band 12 / 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 3 0 8.26 0.0067 17.63 0.0579
Middle QPSK 3 0 8.97 0.0079 17.94 0.0622
Highest 3 0 9.06 0.0081 17.99 0.0630
Lowest 1 3 7.31 0.0054 16.96 0.0497
Middle 16QAM 1 3 7.93 0.0062 17.26 0.0532
Highest 1 3 7.59 0.0057 16.91 0.0491
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 8 8.62 0.0073 17.48 0.0560
Middle QPSK 1 8 8.75 0.0075 17.58 0.0573
Highest 1 8 9.25 0.0084 17.92 0.0619
Lowest 1 0 712 0.0052 16.15 0.0412
Middle 16QAM 1 0 7.96 0.0063 16.46 0.0443
Highest 1 0 8.11 0.0065 16.65 0.0462
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 8.96 0.0079 17.62 0.0578
Middle QPSK 1 12 9.16 0.0082 17.82 0.0605
Highest 1 12 9.76 0.0095 18.20 0.0661
Lowest 1 24 8.23 0.0067 16.81 0.0480
Middle 16QAM 1 24 8.57 0.0072 17.27 0.0533
Highest 1 24 8.78 0.0076 17.29 0.0536
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 25 8.80 0.0076 17.95 0.0624
Middle QPSK 1 25 8.36 0.0069 18.22 0.0664
Highest 1 25 9.06 0.0081 17.92 0.0619
Lowest 1 25 8.22 0.0066 17.23 0.0528
Middle 16QAM 1 25 7.65 0.0058 17.37 0.0546
Highest 1 25 8.52 0.0071 16.91 0.0491
Limit ERP < 3W Result PASS
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LTE Band 17 / 5MHz (Average)

RB Horizontal Vertical
Channel Mode n
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 8.89 0.0077 17.85 0.0610
Middle QPSK 1 12 8.89 0.0077 17.85 0.0610
Highest 1 12 9.71 0.0094 18.20 0.0661
Lowest 1 24 9.71 0.0094 18.15 0.0653
Middle 16QAM 1 24 7.58 0.0057 16.89 0.0489
Highest 1 24 9.07 0.0081 17.59 0.0574
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode =
Size | Offset| ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 25 9.32 0.0086 17.99 0.0630
Middle QPSK 1 25 8.79 0.0076 18.02 0.0634
Highest 1 25 9.53 0.0090 17.84 0.0608
Lowest 1 25 8.15 0.0065 17.06 0.0508
Middle 16QAM 1 25 8.00 0.0063 17.29 0.0536
Highest 1 25 8.56 0.0072 16.95 0.0495
Limit ERP < 3W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG630110-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
Channei [Freduency| EIRP | Lt || peing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)

3700 -42.78 -13 -29.78 -36.59 -49.35 1.67 8.24 H
5548 -39.82 -13 -26.82 -40.39 -46.89 2.65 9.72 H
7403 -40.22 -13 -27.22 -46.2 -49.37 2.46 11.61 H
9251 -48.21 -13 -35.21 -58.19 -58.27 2.54 12.60 H

,

;

,

Lowest

3700 -43.20 -13 -30.20 -36.76 -49.77 1.67 8.24 v
5548 -32.44 -13 -19.44 -32.97 -39.51 2.65 9.72 \%
7403 -40.65 -13 -27.65 -46.93 -49.80 2.46 11.61 \%
9251 -47.33 -13 -34.33 -55.9 -57.39 2.54 12.60 v

\%

\Y

\Y

SPORTON INTERNATIONAL INC. Page Number 1 B2-10f12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 1.4MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)

3756 -563.37 -13 -40.37 -47.24 -59.99 1.68 8.31 H

5639 -45.65 -13 -32.65 -46.46 -52.70 2.7 9.76 H

7515 -42.98 -13 -29.98 -49.21 -52.36 242 11.81 H

9398 -48.69 -13 -35.69 -59.2 -58.66 2.57 12.54 H

H

H

H

Middle

3756 -52.93 -13 -39.93 -46.58 -59.55 1.68 8.31 \%

5639 -37.80 -13 -24.80 -38.55 -44.85 2.7 9.76 v

7515 -43.54 -13 -30.54 -50.06 -52.92 242 11.81 v

9398 -46.82 -13 -33.82 -55.68 -56.79 2.57 12.54 \%

V

\%

\%

3819 -51.56 -13 -38.56 -45.52 -58.24 1.70 8.38 H

5723 -40.07 -13 -27.07 -41.11 -47.11 275 9.79 H

7634 -40.32 -13 -27.32 -46.75 -49.81 2.39 11.88 H

9545 -48.87 -13 -35.87 -59.93 -58.74 2.60 12.47 H

H

H

H

Highest

3819 -565.54 -13 -42.54 -49.3 -62.22 1.70 8.38 v

5723 -39.76 -13 -26.76 -40.73 -46.80 2.75 9.79 v

7634 -39.85 -13 -26.85 -46.52 -49.34 2.39 11.88 v

9545 -46.63 -13 -33.63 -55.88 -56.50 2.60 12.47 \Y%

\%

V

V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 3MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3700 -43.24 -13 -30.24 | -37.05 -49.81 1.67 8.24 H
5548 -44.76 -13 -31.76 | -4533 -51.83 2.65 9.72 H
7403 -40.80 -13 27.80 | -46.78 -49.95 2.46 11.61 H
9251 -47.25 -13 -3425 | -57.23 -57.31 2.54 12.60 H
H
H
H
Lowest
3700 -43.99 -13 -30.99 | -37.55 -50.56 1.67 8.24 \Y%
5548 -40.04 -13 -27.04 | -40.57 -47 11 2.65 9.72 \Y%
7403 -41.23 -13 2823 | -47.51 -50.38 2.46 11.61 \Y%
9251 -46.47 -13 -33.47 | -55.04 -56.53 2.54 12.60 \Y%
Y,
v
v
3756 -51.83 -13 -38.83 -45.7 -58.45 1.68 8.31 H
5639 -47.22 -13 -34.22 | -48.03 -54.27 2.71 9.76 H
7515 -43.21 -13 -30.21 -49.44 -52.59 2.42 11.81 H
9391 -49.03 -13 -36.03 | -59.54 -59.01 2.57 12.54 H
H
H
H
Middle
3756 -52.97 -13 -39.97 | -46.62 -59.59 1.68 8.31 \%
5639 -45.20 -13 -32.20 | -45.95 -52.25 2.71 9.76 \Y%
7515 -42.78 -13 -29.78 -49.3 -52.16 2.42 11.81 \Y%
9391 -45.88 -13 -32.88 | -54.74 -55.86 2.57 12.54 \%
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number : B2-3 of 12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 3MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3812 -52.93 -13 -39.93 -46.87 -59.60 1.70 8.37 H
5723 -43.13 -13 -30.13 -44 17 -50.17 2.75 9.79 H
7627 -39.10 -13 -26.10 -45.53 -48.59 2.39 11.88 H
9538 -47.53 -13 -34.53 -58.53 -57.41 2.60 12.48 H
H
H
H
Highest
3812 -56.60 -13 -43.60 -50.33 -63.27 1.70 8.37 A%
5723 -43.90 -13 -30.90 -44.87 -50.94 2.75 9.79 v
7627 -39.41 -13 -26.41 -46.08 -48.90 2.39 11.88 v
9538 -45.17 -13 -32.17 -54.35 -55.05 2.60 12.48 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number 1 B2-4 of 12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 5MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3700 -43.68 -13 -30.68 | -37.49 -50.25 1.67 8.24 H
5548 -47.59 -13 -3459 | -48.16 -54.66 2.65 9.72 H
7403 -43.06 -13 -30.06 | -49.04 -52.21 2.46 11.61 H
9251 -46.90 -13 -33.90 | -56.88 -56.96 2.54 12.60 H
12954 -51.26 -13 -38.26 | -68.27 -61.29 2.92 12.94 H
14802 -53.75 -13 -40.75 | -71.13 -63.60 3.52 13.36 H
H
Lowest
3700 -44.23 -13 -31.23 | -37.79 -50.80 1.67 8.24 \Y%
5548 -45.53 -13 -32.53 | -46.06 -52.60 2.65 9.72 \Y%
7403 -41.76 -13 -28.76 | -48.04 -50.91 2.46 11.61 \Y%
9251 -45.15 -13 -32.15 | -53.72 -55.21 2.54 12.60 \Y%
12954 -48.40 -13 -35.40 | -64.61 -58.43 2.92 12.94 \Y%
14802 -51.84 -13 -38.84 | -70.36 -61.69 3.52 13.36 \Y%
v
3756 -53.72 -13 -40.72 | -47.59 -60.34 1.68 8.31 H
5632 -42.55 -13 2955 | -43.34 -49.60 2.70 9.75 H
7508 -42.69 -13 2969 | -48.92 -52.07 2.43 11.80 H
9391 -47.62 -13 -3462 | -58.14 -57.60 2.57 12.54 H
H
H
H
Middle
3756 -51.18 -13 -38.18 | -44.85 -57.80 1.68 8.31 \%
5632 -42.55 -13 2955 | -43.26 -49.60 2.70 9.75 \Y%
7508 -42.54 -13 -29.54 | -49.07 -51.92 2.43 11.80 \Y%
9391 -43.55 -13 -30.55 | -52.44 -53.53 2.57 12.54 \%
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number : B2-50f 12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 5MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3812 -51.64 -13 -38.64 -45.6 -58.31 1.70 8.37 H
5716 -40.12 -13 -27.12 -41.15 -47.16 2.75 9.79 H
7620 -38.46 -13 -25.46 -44 .87 -47.94 2.39 11.87 H
9524 -47.62 -13 -34.62 -58.56 -57.51 2.59 12.49 H
H
H
H
Highest
3812 -55.23 -13 -42.23 -48.96 -61.90 1.70 8.37 A%
5716 -44.32 -13 -31.32 -45.26 -51.36 2.75 9.79 v
7620 -37.64 -13 -24.64 -44.32 -47.12 2.39 11.87 v
9524 -43.22 -13 -30.22 -52.34 -53.11 2.59 12.49 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number 1 B2-6 of 12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2/ 10MHz / QPSK
Channei [Freduency| EIRP | Lt || g | power | | loss | Gain | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3700 -42.24 -13 -29.24 | -36.07 -48.81 1.67 8.24 H
5548 -42.64 -13 -29.64 | -43.22 -49.71 2.65 9.72 H
7403 -42.23 -13 2923 | -48.21 -51.38 2.46 11.61 H
9251 -45.65 -13 -32.65 | -55.63 -55.71 2.54 12.60 H
H
H
H
Lowest
3700 -44.43 -13 -31.43 | -37.99 -51.00 1.67 8.24 \Y%
5548 -42.72 -13 -29.72 | -43.27 -49.79 2.65 9.72 \Y%
7403 -41.97 -13 2897 | -48.27 -51.12 2.46 11.61 \Y%
9251 -43.33 -13 -30.33 -51.9 -53.39 2.54 12.60 \Y%
Y,
v
v
3749 -49.07 -13 -36.07 | -42.95 -55.69 1.68 8.30 H
5625 -36.64 -13 2364 | -37.44 -43.69 2.70 9.75 H
7501 -41.92 -13 -28.92 | -48.12 -51.29 2.43 11.80 H
9377 -46.46 -13 -33.46 | -56.91 -56.45 2.56 12.55 H
H
H
H
Middle
3749 -50.03 -13 -37.03 | -43.68 -56.65 1.68 8.30 \%
5625 -38.79 -13 2579 | -39.51 -45.84 2.70 9.75 \Y%
7501 -41.92 -13 -28.92 | -48.42 -51.29 2.43 11.80 \Y%
9377 -41.71 -13 -28.71 -50.55 -51.70 2.56 12.55 \%
Y,
Y,
Y,
SPORTON INTERNATIONAL INC. Page Number 1 B2-7 of 12
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2/ 10MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3798 -52.00 -13 -39.00 -45.96 -58.66 1.70 8.36 H
5702 -38.82 -13 -25.82 -39.84 -45.86 2.74 9.78 H
7599 -37.57 -13 -24.57 -43.96 -47.03 240 11.86 H
9503 -45.54 -13 -32.54 -56.49 -55.45 2.59 12.50 H
H
H
H
Highest
3798 -52.09 -13 -39.09 -45.84 -58.75 1.70 8.36 \Y
5702 -39.81 -13 -26.81 -40.74 -46.85 2.74 9.78 v
7599 -38.24 -13 -25.24 -44.86 -47.70 240 11.86 v
9503 -40.70 -13 -27.70 -49.78 -50.61 2.59 12.50 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2/ 15MHz / QPSK
Channei [Freduency| EIRP | Lt || g | power | | loss | Gain | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3700 -44.69 -13 -31.69 | -38.52 -51.26 1.67 8.24 H
5555 -43.10 -13 -30.10 | -43.68 -50.17 2.66 9.72 H
7403 -42.20 -13 2920 | -48.18 -51.35 2.46 11.61 H
9251 -45.84 -13 -32.84 | -55.82 -55.90 2.54 12.60 H
H
H
H
Lowest
3700 -46.18 -13 -33.18 | -39.75 -52.75 1.67 8.24 \Y%
5555 -42.72 -13 -29.72 | -43.25 -49.79 2.66 9.72 \Y%
7403 -42.41 -13 -29.41 -48.69 -51.56 2.46 11.61 \Y%
9251 -43.50 -13 -30.50 -52.1 -53.56 2.54 12.60 \Y%
Y,
v
v
3749 -48.13 -13 -35.13 | -42.02 -54.75 1.68 8.30 H
5618 -43.39 -13 -30.39 | -44.15 -50.44 2.69 9.75 H
7494 -42.64 -13 -29.64 | -48.84 -52.00 2.43 11.79 H
9370 -45.94 -13 -32.94 | -56.33 -55.93 2.56 12.55 H
H
H
H
Middle
3749 -50.22 -13 -37.22 | -43.87 -56.84 1.68 8.30 \%
5618 -45.23 -13 -32.23 | -45.94 -52.28 2.69 9.75 \Y%
7494 -41.01 -13 -28.01 -47.51 -50.37 2.43 11.79 \Y%
9370 -41.14 -13 2814 | -49.96 -51.13 2.56 12.55 \%
Y,
Y,
Y,
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2/ 15MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3791 -53.81 -13 -40.81 -47.76 -60.46 1.70 8.35 H
5688 -44.11 -13 -31.11 -45.06 -51.15 2.73 9.78 H
7585 -40.12 -13 -27.12 -46.48 -49.57 240 11.85 H
9482 -47.64 -13 -34.64 -58.5 -57.56 2.59 12.51 H
H
H
H
Highest
3791 -54.14 -13 -41.14 -47.9 -60.79 1.70 8.35 \Y
5688 -42.01 -13 -29.01 -42.89 -49.05 2.73 9.78 v
7585 -39.44 -13 -26.44 -46.04 -48.89 240 11.85 v
9482 -42.16 -13 -29.16 -51.19 -52.08 2.59 12.51 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2 / 20MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3700 -42.56 -13 -29.56 -36.4 -49.13 1.67 8.24 H
5555 -41.93 -13 -28.93 | -42.53 -49.00 2.66 9.72 H
7403 -40.74 -13 27.74 | -46.72 -49.89 2.46 11.61 H
9258 -46.46 -13 -33.46 | -56.54 -56.52 2.54 12.60 H
H
H
H
Lowest
3700 -44.74 -13 -31.74 | -38.31 -51.31 1.67 8.24 \Y%
5555 -41.72 -13 -28.72 | -42.25 -48.79 2.66 9.72 \Y%
7403 -40.39 -13 -27.39 -46.7 -49.54 2.46 11.61 \Y%
9258 -42.62 -13 2962 | -51.24 -52.68 2.54 12.60 \Y%
Y,
v
v
3742 -47.04 -13 -34.04 | -40.93 -53.65 1.68 8.29 H
5611 -45.84 -13 -32.84 | -46.55 -52.90 2.69 9.74 H
7487 -42.61 -13 -29.61 -48.82 -51.95 2.43 11.77 H
9356 -45.10 -13 -32.10 | -55.49 -55.10 2.56 12.56 H
H
H
H
Middle
3742 -50.08 -13 -37.08 | -43.71 -56.69 1.68 8.29 \%
5611 -41.19 -13 2819 | -41.85 -48.25 2.69 9.74 \Y%
7487 -41.45 -13 -28.45 | -47.96 -50.79 2.43 11.77 \Y%
9356 -42.00 -13 -29.00 -50.8 -52.00 2.56 12.56 \%
Y,
Y,
Y,
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«auanas.  FCC RF Test Report Report No. : FG630110-01B
LTE Band 2/ 20MHz / QPSK
Channet [Freduency| EIRP | Lt || ping | power | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3784 -48.86 -13 -35.86 -42.78 -55.51 1.69 8.34 H
5674 -37.81 -13 -24.81 -38.71 -44.85 2.73 9.77 H
7564 -41.12 -13 -28.12 -47.48 -50.55 2.41 11.84 H
9454 -47.81 -13 -34.81 -58.52 -57.75 2.58 12.52 H
H
H
H
Highest
3784 -54.30 -13 -41.30 -48.02 -60.95 1.69 8.34 \Y
5674 -42.12 -13 -29.12 -43.02 -49.16 2.73 9.77 v
7564 -40.27 -13 -27.27 -46.88 -49.70 2.41 11.84 v
9454 -44.04 -13 -31.04 -52.99 -53.98 2.58 12.52 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4
LTE Band 4/ 1.4MHz / 16QAM
Channel Fr(eﬁnl:-'ezn)c v (EI::) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
3420 -64.07 -13 -51.07 -57.5 -70.14 1.58 7.65 H
5128 -54.22 -13 -41.22 -53.78 -61.51 2.41 9.70 H
6843 -42.15 -13 -29.15 -46.51 -50.12 2.64 10.61 H
8551 -39.42 -13 -26.42 -47.94 -49.55 2.39 12.52 H
H
H
H
Lowest
3420 -62.24 -13 -49.24 -55.37 -68.31 1.58 7.65 \
5128 -52.36 -13 -39.36 -51.71 -59.65 2.41 9.70 \
6843 -49.11 -13 -36.11 -53.69 -57.08 2.64 10.61 \
8551 -42.52 -13 -29.52 -50.7 -52.65 2.39 12.52 \Y
\%
\
\
3462 -67.07 -13 -54.07 -60.57 -73.31 1.59 7.83 H
5198 -49.17 -13 -36.17 -48.87 -56.42 245 9.70 H
6927 -45.65 -13 -32.65 -50.33 -53.75 2.61 10.71 H
8663 -44 .47 -13 -31.47 -53.16 -54.62 2.41 12.57 H
H
H
H
Middle
3462 -64.13 -13 -51.13 -57.33 -70.37 1.59 7.83 \%
5198 -53.18 -13 -40.18 -52.71 -60.43 245 9.70 \Y
6927 -52.59 -13 -39.59 -57.53 -60.69 2.61 10.71 \Y
8663 -48.03 -13 -35.03 -56.2 -58.18 2.41 12.57 \Y
\%
\Y
\Y
SPORTON INTERNATIONAL INC. Page Number : B4-10f12
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 1.4MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3504 -64.72 -13 -51.72 -58.34 -71.12 1.61 8.00 H
5261 -50.24 -13 -37.24 -50.09 -57.45 249 9.70 H
7018 -43.91 -13 -30.91 -48.88 -52.16 2.58 10.84 H
8768 -45.94 -13 -32.94 -54.76 -56.11 243 12.61 H
H
H
H
Highest
3504 -62.05 -13 -49.05 -55.32 -68.45 1.61 8.00 \
5261 -50.64 -13 -37.64 -50.36 -57.85 249 9.70 \
7018 -48.75 -13 -35.75 -54 -57 2.58 10.84 \
8768 -45.23 -13 -32.23 -53.4 -55.4 243 12.61 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 3MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3420 -64.09 -13 -51.09 | -57.49 -70.16 1.58 7.65 H
5128 -53.99 -13 -40.99 | -53.51 -61.28 2.41 9.70 H
6843 -42.79 -13 29.79 | -47.13 -50.76 2.64 10.61 H
8551 -40.14 -13 2714 | -48.65 -50.27 2.39 12.52 H
H
H
H
Lowest
3420 -61.73 -13 -48.73 | -54.85 -67.8 1.58 7.65 v
5128 -52.74 -13 -39.74 -52.1 -60.03 2.41 9.70 Y,
6843 -48.51 -13 -35.51 -53.1 -56.48 2.64 10.61 Y,
8551 -43.01 -13 -30.01 -51.19 -53.14 2.39 12.52 Y,
Y,
v
v
3462 -66.32 -13 -53.32 | -59.81 -72.56 1.59 7.83 H
5191 -48.98 -13 -35.98 | -48.66 -56.23 2.45 9.70 H
6927 -45.02 -13 -32.02 -49.7 -53.12 2.61 10.71 H
8656 -46.96 -13 -33.96 | -55.62 -57.11 2.41 12.56 H
H
H
H
Middle
3462 -64.55 -13 -51.55 | -57.76 -70.79 1.59 7.83 %
5191 -50.13 -13 -37.13 | -49.66 -57.38 2.45 9.70 Y,
6927 -52.55 -13 -39.55 | -57.51 -60.65 2.61 10.71 Y,
8656 -47.60 -13 -34.60 -55.8 -57.75 2.41 12.56 Y,
Y,
Y,
Y,
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 3MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3504 -62.49 -13 -49.49 -56.05 -68.89 1.61 8.00 H
5254 -52.11 -13 -39.11 -51.92 -59.33 248 9.70 H
7011 -42.74 -13 -29.74 -47.69 -50.98 2.59 10.82 H
8761 -43.82 -13 -30.82 -52.64 -53.99 243 12.60 H
H
H
H
Highest
3504 -61.23 -13 -48.23 -54.48 -67.63 1.61 8.00 \Y,
5254 -50.16 -13 -37.16 -49.84 -57.38 248 9.70 \
7011 -47.61 -13 -34.61 -52.86 -55.85 2.59 10.82 \
8761 -43.70 -13 -30.70 -51.86 -53.87 2.43 12.60 \Y,
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 5MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3420 -64.16 -13 -51.16 | -57.56 -70.23 1.58 7.65 H
5128 -55.56 -13 4256 | -55.11 -62.85 2.41 9.70 H
6843 -41.82 -13 -28.82 | -46.14 -49.79 2.64 10.61 H
8551 -39.79 -13 -26.79 | -48.36 -49.92 2.39 12.52 H
H
H
H
Lowest
3420 -63.61 -13 -50.61 -56.72 -69.68 1.58 7.65 v
5128 -49.31 -13 -36.31 -48.66 -56.6 2.41 9.70 Y,
6843 -50.53 -13 -37.53 | -55.11 -58.5 2.64 10.61 Y,
8551 -43.93 -13 -30.93 | -52.11 -54.06 2.39 12.52 Y%
Y,
v
v
3462 -66.86 -13 -53.86 | -60.35 -73.1 1.59 7.83 H
5191 -48.95 -13 -35.95 | -48.63 -56.2 2.45 9.70 H
6920 -45.07 -13 -32.07 | -49.66 -53.16 2.62 10.70 H
8649 -49.53 -13 -36.53 | -58.18 -59.68 2.41 12.56 H
H
H
H
Middle
3462 -64.61 -13 -51.61 -57.82 -70.85 1.59 7.83 v
5191 -49.37 -13 -36.37 -48.9 -56.62 2.45 9.70 Y,
6920 -51.13 -13 -38.13 -56 -59.22 2.62 10.70 Y,
8649 -50.30 -13 -37.30 | -58.48 -60.45 2.41 12.56 Y,
Y,
Y,
Y,
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 5MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3497 -63.26 -13 -50.26 -56.82 -69.64 1.60 7.99 H
5254 -52.50 -13 -39.50 -52.3 -59.72 248 9.70 H
7004 -42.78 -13 -29.78 -47.74 -51 2.59 10.81 H
8754 -44.38 -13 -31.38 -563.17 -54.55 243 12.60 H
H
H
H
Highest
3497 -61.93 -13 -48.93 -55.2 -68.31 1.60 7.99 \
5254 -51.81 -13 -38.81 -51.51 -59.03 248 9.70 \
7004 -48.18 -13 -35.18 -53.42 -56.4 2.59 10.81 \
8754 -43.58 -13 -30.58 -51.76 -563.75 243 12.60 \Y,
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 10MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3420 -64.44 -13 -51.44 | -57.84 -70.51 1.58 7.65 H
5128 -55.27 -13 4227 | -54.79 -62.56 2.41 9.70 H
6843 -43.59 -13 -30.59 | -47.94 -51.56 2.64 10.61 H
8551 -39.72 -13 -26.72 | -48.26 -49.85 2.39 12.52 H
H
H
H
Lowest
3420 -62.05 -13 -49.05 | -55.19 -68.12 1.58 7.65 v
5128 -53.74 -13 -40.74 | -53.09 -61.03 2.41 9.70 Y,
6843 -48.83 -13 -35.83 | -53.41 -56.8 2.64 10.61 Y,
8551 -44.17 -13 -31.17 | -52.36 -54.3 2.39 12.52 Y%
Y,
v
v
3455 -67.24 -13 -54.24 | -60.82 -73.45 1.59 7.80 H
5184 -47.00 -13 -34.00 | -46.67 -54.26 2.44 9.70 H
6913 -42.18 -13 -29.18 | -46.78 -50.26 2.62 10.70 H
8642 -48.49 -13 -35.49 | -57.14 -58.64 2.41 12.56 H
H
H
H
Middle
3455 -64.54 -13 -51.54 | -57.78 -70.75 1.59 7.80 %
5184 -51.39 -13 -38.39 | -50.88 -58.65 2.44 9.70 Y,
6913 -50.52 -13 -37.52 | -55.39 -58.6 2.62 10.70 Y,
8642 -50.56 -13 -37.56 | -58.78 -60.71 2.41 12.56 Y,
Y,
Y,
Y,
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 10MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3490 -64.50 -13 -51.50 -58.12 -70.85 1.60 7.96 H
5233 -56.25 -13 -43.25 -56.02 -63.48 247 9.70 H
6983 -41.33 -13 -28.33 -46.18 -49.51 2.60 10.78 H
8726 -43.83 -13 -30.83 -52.6 -54 242 12.59 H
H
H
H
Highest
3490 -61.07 -13 -48.07 -54.3 -67.42 1.60 7.96 \Y
5233 -54.00 -13 -41.00 -53.64 -61.23 247 9.70 \
6983 -43.42 -13 -30.42 -48.57 -51.6 2.60 10.78 \
8726 -41.15 -13 -28.15 -49.36 -51.32 242 12.59 \Y
\Y
\
\
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. :FG630110-01B
LTE Band 4 / 15MHz / 16QAM
Channet [Freduency| EIRP | Lt || ping | power | | loss | Gain | Poizator
(dB) (dBm) | (dBm) (dB) (dBi)
3420 -64.78 -13 -51.78 -58.2 -70.85 1.58 7.65 H
5135 -55.00 -13 -42.00 54.52 -62.29 2.41 9.70 H
6843 -43.54 -13 -30.54 | -47.86 -51.51 2.64 10.61 H
8551 -39.72 -13 26.72 | -48.24 -49.85 2.39 12.52 H
H
H
H
Lowest
3420 -61.93 -13 -48.93 | -55.05 -68 1.58 7.65 v
5135 -54.16 -13 -41.16 | -53.55 -61.45 2.41 9.70 Y,
6843 -48.95 -13 -35.95 | -53.54 -56.92 2.64 10.61 Y,
8551 -44.32 -13 -31.32 | -52.53 -54.45 2.39 12.52 Y%
Y,
v
v
3448 -66.77 -13 -53.77 | -60.23 -72.95 1.59 7.77 H
5177 -53.63 -13 -40.63 | -53.27 -60.89 2.44 9.70 H
6906 -48.93 -13 -35.93 | -53.48 -57 2.62 10.69 H
8628 -52.30 -13 -39.30 | -60.93 -62.45 2.40 12.55 H
H
H
H
Middle
3448 -64.82 -13 -51.82 | -58.01 -71 1.59 7.77 Y,
5177 -52.95 -13 -39.95 | -52.46 -60.21 2.44 9.70 Y,
6906 -55.24 -13 -42.24 | -60.03 -63.31 2.62 10.69 Y,
8628 -54.65 -13 4165 | -62.85 -64.8 2.40 12.55 %
Y,
Y,
Y,
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